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K.S. GROUP OF INSTITUTIONS
K.S. SCHOOL OF ENGINEERING & MANAGEMENT

#15/1, Mallasandra, Off. Kanakapura Main Road, Bengaluru - 5605}23
Phone : 080 2842 5012, 2842 5013, 2842 5163 | Fax : 080 -2842
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KAMMAVARI SANGHAM (R), 1952

K. S. School of Engineering and Management
Approved by AICTE-1-5279601, Affiliated to VTU, Belagavi
#15, Near Vajarahalli, Mallasandra, off Kanakapura Road,
Bengaluru - 560 109, www.kssem.edu.in
Tel: +91 80 28425012/013/163, Fax: +91 80 28425164, Mob: 8884444408

Department of Civil Engineering

Test report Date: 22™ Dec 2020
To

V Consultancy

1 set of 3 concrete cubes were sent for compressive strength test. The test was conducted and
results are described as below.

Date of testing: 22" Dec 2020

, . Compressive Avg.
‘ I\SI:) Cube No. Dé;e;f “;f{lg)h ¢ strength Strengtzh Remarks
_M ' g (N/mm?) | (Nmm?)
’ 1 Cl 15/12/2020 8.40 25.84 25 54 7 days
2 C2 15/12/2020 8.52 25.23 ) Strength
3 C3  |29/11/2020 | 8.50 24.14 2414 | 21dars
) ) ) ' Strength

et W

Signature of staff Head of Department

Department of Civil Engineering

Professor & Heao
: Dept. of Civil Engineering
:\ K.S. Group of lnstilutions
¥ §. Schogt of Englazeriag & Managems™
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K.S. GROUP OF INSTITUTIONS
K.S. SCHOOL OF ENGINEERING & MANAGEMENT

#15/1, Mallasandra, Off. Kanakapura Main Road, Bengaluru - 560 109
Phone : 080 2842 5012, 2842 5013, 2842 5163 | Fax : 080 -2842 5164

( RECEIPT )

No. g 37 ¢ Date : ﬁ-l‘\w
) ‘o s
eceived From Mr. / Miss .......... Q V'l ...... Dﬁ»ﬁ)k_ ..... L_OV\L)\Q_}QUL% ..............

.....................................................

a sum of Rupees '/\71/\30 .......................................... M}M .......... OU"L« .....................

towards the Library fine / Xerox / Shortage of attendance / lab. Breakage / Miscellaneous

Rs. %DO { Accountant
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KAMMAVARI SANGHAM (R), 1952

K. S. School of Engineering and Management
Approved by AICTE-1-5279601, Affiliated to VTU, Belagavi
#15, Near Vajarahalli, Mallasandra, off Kanakapura Road,
Bengaluru — 560 109, www.kssem.edu.in
Tel: +91 80 28425012/013/163, Fax: +91 80 28425164, Mob: 8884444408

Department of Civil Engineering

T Test report Date: 15" Sep 2020
o

V Consultancy

1 set of 2 concrete cubes were sent for compressive strength test. The test was conducted and
results are described as below.

Date of testing: 15™ Sep 2020

o o :Compressive Avg, T
13:)' Cube No. Déte :)f Wf:ght strength Strength | Remarks
™ ) as (ke) (N/mm? | (N/mm®)
- 1 Cl 06/09/2020 8.22 11.00 12.60 7 days
2 C2 06/09/2020 |  8.45 14.20 ) Strength
Signature of staff Head of Department
Department of Civil Engineering
professcr & Heaa
Dept. of Civil Engineering
K.S. Group of tnstilutions
¥.8.Schact ol Ena Qingering £ bunpgemert
Bangaine-550062,
/-\
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K.S. GROUP OF INSTITUTIONS
K.S. SCHOOL OF ENGINEERING & MANAGEMENT

#15/1, Mallasandra, Off. Kanakapura Main Road, Bengaluru - 560 109
Phone : 080 2842 5012, 2842 5013, 2842 5163 | Fax : 080 -2842 5164

...................................................

V. E C«Pﬂ' ................. studying in BE/ MBA/ M.Tech ............cooovenuneninvicnnns.

......................................
A
........................................................................

a sum of Rupees ......... 7T\ V., t/\U\

towards the Library fine / Xerox / Shortage of attendance / lab. Breakage / Miscellaneous
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KAMMAVARI SANGHAM (R), 1952
K. S School of Engineering and Management

h

Approved by AICTE-1-5279601, Affiliated to VTU, Belagavi
#15, Near Vajarahalli, Mallasandra, off Kanakapura Road,
‘ Bengaluru — 560 109, www.kssem.edu.in
Tel; +91 80 28425012/013/163, Fax: +91 80 28425164, Mob: 8884444408

To

Department of Civil Engineering

Test report

V Consultancy

Date: 9" Nov 2020

1 set of 3 concrete cubes were sent for compressive strength test. The test was conducted and
results are described as below.

Date of testing: 09" Nov 2020

Compressive Avg.
IE:). Cube No. Dét:s:f V\Zle{lg)ht strength Strength | Remarks
) g (N/lllmz) (N/mm?)

1 Cl1 19/09/2020 |  8.48 20.8 18.73 21 days

2 C2 19/09/2020 8.50 16.66 "~ | Strength

3 C3  |12/092020 | 845 2831 2831 | 2Bdws
Strength

Signature of staff Head of Department

Department of Civil Engineering

Professor & Heaq
Dept. of Civil Engineering
K.S. Group of instilutions

‘(.S.Schooln.Eugluwr' 1uiﬁa.1—jgemen‘

Bangalore-500 G62.
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KAMMAVARI SANGHAM (R), 1952

K. S. School of Engineering and Management
Approved by AICTE-1-5279601, Affiliated to VTU, Belagavi
#15, Near Vajarahalli, Mallasandra, off Kanakapura Road,
Bengaluru — 560 1089, www.kssem.edu.in
Tel: +91 80 28425012/013/163, Fax: +91 80 28425164, Mob: 8884444408

Department of Civil Engineering
Test report Date: 22" Dec 2020

To
V Consultancy

1 200x200x200mm size Clay block and 1 concrete cubes were sent for compressive strength test.
The test was conducted and results are described as below.

Date of testing: 22" Dec 2020

. Compressive Avg.
. CabeilNo, ] Darest Weight strength Strength | Remarks
No. | Block No. Cast (kg) ( N/mm?) (N/mmz)
L\ )
A 1 Bl - - 1.58 1.58
0 B d
2 cl | 15112020 | 832 16.8 168 Szreféfh 4
(¢ ke
Signature of staff Head of Department
Department of Civil Engineering
Professor &Hzad
. Dept.of Civil Engme{:'ﬂr.'g
£ KS, Group tuliond
¥ §.Schoetef 2ot
"5
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K. S. School of Engineering and Management

KAMMAVARI SANGHAM (R), 1952

Approved by AICTE-1-5279601, Affiliated to VTU, Belagavi
#15, Near Vajarahalli, Mallasandra, off Kanakapura Road,

Bengaluru — 560 109, www.kssem.edu.in
Tel: +91 80 28425012/013/163, Fax: +91 80 28425164, Mob: 8884444408

To

Department of Civil Engineering

V Consultancy

results are described as below.

Date of testing: 26™ June 2020

Test report

Date: 26" June 2020

1 set of 2 concrete cubes were sent for compressive strength test. The test was conducted and

. : : Compressive Avg.
;:)' Cube No. Déte ff Wf{lg)ht strength Strength | Remarks
) as (ke (N/mmz) (N/mmz)
1 Cl 19/06/2020 8.50 12.78 12.74 7 days
2 C2 19/06/2020 | 8.45 12.70 ) Strength
Signature of staff Head of Department

Department of Civil Engineering

Professor & Head
Dept. of Civit Enginzering
K.S. Group f institutions
Y §.School of Enginaering A hiznansment
Rangeine-550 092,
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K.S. GROUP OF INSTITUTIONS
K.S. SCHOOL OF ENGINEERING & MANAGEMENT

#15/1, Mallasandra, Off. Kanakapura Main Road, Bengaluru - 560 109
Phone : 080 2842 5012, 2842 5013, 2842 5163 | Fax : 080 -2842 5164

No. 36 32 Date ’5/07/ 2020

fowards the Library fine / Xerox / Shortage of attendance / lab. Breakage / Miscellaneous

Sohk Blocks rfng%%
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KAMMAVARI SANGHAM (R), 1952

K. S. School of Engineering and Management
Approved by AICTE-1-5279601, Affiliated to VTU, Belagavi
#15, Near Vajarahalli, Mallasandra, off Kanakapura Road,
Bengaluru — 560 109, www.kssem.edu.in
Tel : +91 80 28425012/013/163, Fax : +91 80 28425164, Mob : 8884444408

Test Report

Date: 13-07-2020

Details of test report of cement Solid blocks submitted by Mr. Bhaskara J.

Block Crushing | Block Block

ﬁ; Blo;}l;r”ll;gade I%Il:nil; dimensions Load Weight Strengt%l
' (mm) (kN) kg) (N/mm”)
1 8" Solid APCO | 402X199X200 892.2 34.85 11.19
Concrete B
2 Normal | 406X200X198 771.6 34.52 9.50
Blocks

W
Signature of staff tested dv( HOD

Department of Civil Engineering
Prafeasns ¥ H2aY
Depi. of Civii Engineering
K_3. Grevig of institutions
K S. School of Engingsring & Management
a Bangalore-560 062.
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K.S. GROUP OF INSTITUTIONS
K.S. SCHOOL OF ENGINEERING & MANAGEMENT

#15/1, Mallasandra, Off. Kanakapura Main Road, Bengaluru - 560 109
Phone : 080 2842 5012, 2842 5013, 2842 5163 | Fax : 080 -2842 5164

-RECE":’T
No. 9616 Dare :)]6[2222

...................

Received From My / M&&WY\AM%\\(E ....... —. .\ ‘-DQPC)*‘ .................

..................................................................... studying in B.E/MBA/ MTECH ...oooeraenererreeeeeaeeene

a sum of Rupees 3MthmM@m&¢Qx'%ﬁ5M@(@pra ;

towards the Library fine / Xerox / Shortage of attendance / lab. Breakage / Miscetlaneous
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TEST REPORT

Client: VAGDEVI Group of schools

Verthur, Bengaluru
Mail id: -

Type: Footing in the site
Grade of Concrete: M30*

Test: Rebound hammer test

K.S. SCHOOL OF ENGINEERING AND MANAGEMENT
BENGALURU - 560109
DEPARTMENT OF CIVIL ENGINEERING

Date: 31/05/2020

Visited the site and tested the compressive strength of footings by using NDT (Rebound hammer

test). The test was conducted and results are described as below.

b
sL.No. | FOOTING DATE OF DATE OF COMPRESSIVE 2
NUMBER | CASTING TESTING STRENGTH (N/mm?)
1 F1 | 23/052020 30/05/2020 26.50
2 F2 23/05/2020 30/05/2020 21.21
3 F3 23/05/2020 30/05/2020 23.90
4 F4 23/05/2020 30/05/2020 1875
5 F5 23/05/2020 30/05/2020 719.08
6 F6 23/05/2020 30/05/2020 23.92
7 F7 23/05/2020 30/05/2020 24.14
8 F§ 23/05/2020 30/05/2020 25.00
9 F9 23/05/2020 30/05/2020 28.50
10 F10 23/05/2020 300052020 | 27.75
11 Fl1l 23/05/2020 3000572020 | 18.16
&) 12 F12 23/05/2020 30/05/2020 ) 23.70
13 F13 23/05/2020 30/05/2020 24.80
14 F14 23/05/2020 30/05/2020 24.42 ]
15 “FI5 23/05/2020 30/05/2020 24.56

Note: As per Indian Standards the concrete cube should attain the 9

strength for 7 days.

*As Per client.

9% strength for 28 days and 66%

MO
Professoré Heao
Dept. of Civil Engipete'nng
K.S. Group of Institulion
K 8. School of Engineering & Management

Bangal'(ir}i-/fiGOOG .
X
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K. GROUP OF INSTITUTIONS
KS SCHOOL OF ENGINEERING & MANAGEMENT

#1511, Mallasandra, Off. Knmka Main' Road, - 560109

Phone : 08028425012, 2842 5013 2842 5163 | Fax} 080'-2842 5 164

8890 R -
(BE_CEIPT)

towardf the Lzbrary ﬁne / Xerox / Shortage of attendance / Iab Breakage / Mi sce'llaneous

Acofintant




K S School of Engineering and Management

#15 MALLASANDRA, OFF, KANAKAPURA MAIN ROAD
Bangalore-560109

Department of Civil Engineering
, Date: 17" Jan 2020
To

Sai Nandan Constructions,

3 sets of 3 concrete cubes were sent for compressive strength test. The test was conducted
and results are described as below.

Date of testing: 17" Jan 2020

. Max, Avg,
Bll:)ock Dé;estof W(la(lght Yosidl Comp,/ Strg;lgth Strength Remarks
(kg) (kN) (N/mim (N/mm’) J
- 1 7.98 755.4 33.5 28 day strength
P2 | nmne |88 | 6698 29.7 34.30 -
3 8.00 894.3 39.7 |
St 4 8.24 717.9 31.8 28 day strength
-Se
s s | 2omine | 797 | 6965 30.9 31.90 V30
6 7.99 742.7 33.0
S 7 8.17 757.9 33.6 28 day Strength
et
m 8 29/11/19 8.00 708.6 31.4 32.93 M30
9 8.00 762.6 33.8

@M WAL
Faculty incharge Head of’Dﬁtﬁnt

Professor & Head
Dept. of Civil Engineering
K.S. Group of Institutions
K.S.School of Engineering & Management
Bangalere-560 062.



K S School of Engineering and Management
#15 MALLASANDRA, OFF, KANAKAPURA MAIN ROAD

Bangalore-560109

Department of Civil Engineering

To

Sai Nandan Constructions

Invoice
Date: 17" Jan 2020
. No of Rate Amount

SIno | Date of testing Cubes (Rs) (Rs)

1 17/01/2020 9 50 450

Total 450

Amount to be paid in words is Four hundred and fifty
\,\,\/X¥LU—L

Head of the"department

Professor & Head
Dept. of Civil Engineering
K.S. Group of Institutions
X.S. School of Engineering & Management
Bangalote-560 002,
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